
SPARE PARTS LIST
PAGE 1

MODEL NO. 2106

ITEM PART NO. DESCRIPTION QTY NOTE
001 922361-7 Imbuszcsavar M6x40 922361-7*   2
002 941152-7 Lapos Alátét 6 941152-7   2
003 273624-7 Fogantyú 80 2106   1
004 265899-2 Imbuszcsavar M5x22 265899-2   6
005 164933-4 Keret borítás   1
006 251951-2 Imbuszcsavar M5x10 4300DW/SB/   4
007 272223-2 Szorító kar 60 2106   1
008 267041-1 Lapos Alátét 20 2106/9077-79F/   1
009 316025-7 Felso tartó 2106   1
010 210006-2 Golyóscsapágy 696ZZ 2106   1
011 941152-7 Lapos Alátét 6 941152-7   1
012 210006-2 Golyóscsapágy 696ZZ 2106   1
014 251337-0 Trapézfeju csavar M5 2106   1
015 911248-8 Trapézfeju csavar M5x28 911248   2
016 210006-2 Golyóscsapágy 696ZZ 2106   1
017 256033-5 Csapszeg 6 6905B   1
018 210006-2 Golyóscsapágy 696ZZ 2106   1
019 941152-7 Lapos Alátét 6 941152-7   1
020 210006-2 Golyóscsapágy 696ZZ 2106   1
022 251337-0 Trapézfeju csavar M5 2106   1
023 231449-5 Nyomórugó 11 2106   1
024 343489-2 Nyomólemez 2106   1
025 231449-5 Nyomórugó 11 2106   1
026 343494-9 Hüvely 5 2106   1
027 911221-8 Trapézfeju csavar M5x16 911221   1
028 163276-1 Csúszólap 2106/2106W   1
029 343494-9 Hüvely 5 2106   3
030 911244-6 Trapézfeju csavar M5x25 911244   3
031 253749-3 Lapos Alátét 2106/LC1230   1
032 421333-4 Gumi pánt 2106/2106W   1
033 152325-9 Forgatókerék, komplett 2106/W   1
034 253749-3 Lapos Alátét 2106/LC1230   1
035 265900-3 Imbuszcsavar M6x12 265900-3   1
036 210006-2 Golyóscsapágy 696ZZ 2106   1
037 256033-5 Csapszeg 6 6905B   1
038 210006-2 Golyóscsapágy 696ZZ 2106   1
039 941152-7 Lapos Alátét 6 941152-7   1
040 251337-0 Trapézfeju csavar M5 2106   1
042 210006-2 Golyóscsapágy 696ZZ 2106   1
043 251337-0 Trapézfeju csavar M5 2106   1
045 210006-2 Golyóscsapágy 696ZZ 2106   1
046 941152-7 Lapos Alátét 6 941152-7   1
047 210006-2 Golyóscsapágy 696ZZ 2106   1
048 316026-5 Alsó tartó 2106   1
049 911248-8 Trapézfeju csavar M5x28 911248   2
050 265900-3 Imbuszcsavar M6x12 265900-3   1
051 253749-3 Lapos Alátét 2106/LC1230   1
052 152325-9 Forgatókerék, komplett 2106/W   1
053 421333-4 Gumi pánt 2106/2106W   1
054 253749-3 Lapos Alátét 2106/LC1230   1
055 151324-8 Keret, komplett 2106W   1

INC. 59,66
056 856050-1 NAME PLATE 2106   1
057 343490-7 Vágásmélység-beállító vezetosí   1
058 922241-7 Imbuszcsavar M5x25 922241-7   2
059 263002-9 Gumi csapszeg 4 263002-9   1
060 211034-0 Golyóscsapágy 608*   1
061 226080-0 Fogaskerék, komplett 11-45 210   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 2106

ITEM PART NO. DESCRIPTION QTY NOTE
062 253139-0 Távtartó Alátét 8 253139-0   1
063 212004-2 Tugörgos csapágy 810 9030/HR35   1
064 254202-2 Ék 4 254202-2   1
065 221980-9 Homlokfogaskerék 9 2106   1
066 263005-3 Gumi csapszeg 6 263005-3   1
067 211108-7 Golyóscsapágy 6201LB   1
068 221765-3 Fogaskerék 42 2106   1
069 257619-8 Hüvely 12 2106   1
070 211064-1 Golyóscsapágy 6000 211064-1   1
071 286028-4 Sapka 26 2106   1
072 263002-9 Gumi csapszeg 4 263002-9   1
073 157916-1 Fogaskerékház, komplett 2106   1

INC. 72,75
074 211092-6 Golyóscsapágy 629DDW   1
075 263002-9 Gumi csapszeg 4 263002-9   1
076 241841-7 FAN 62   1
077 512948-9 Forgórész 220V 2106/2106W   1

INC. 74,76,78
078 211033-2 Golyóscsapágy 608LB 211033-2   1
079 263002-9 Gumi csapszeg 4 263002-9   1
080 922381-1 Imbuszcsavar M6x60 922381-1   4
081 941152-7 Lapos Alátét 6 941152-7   4
082 643600-9 Szénkefetartó-sapka 6-10 64360   2
083 181030-1 Szénkefe CB-100 (=CB-101, CB-1   1
084 157915-3 Motorház, komplett 2106/2106W   1

INC. 79
085 527416-9 Állórész 220V 2106/2106W*   1
086 911275-5 Csavar   2
087 414067-6 Légterelo lap 2106/2106W   1
088 911248-8 Trapézfeju csavar M5x28 911248   5
089 182034-6 Kapcsolóház (jobbos + balos) 2   1

INC. 91
090 651225-5 SWITCH SGEL215C   1
091 182034-6 Kapcsolóház (jobbos + balos) 2   1

INC. 89
092 645200-1 Zajszuro kondenzátor 645200-1*   1
093 651562-7 Kapcsoló SL210N-28   1
094 421338-4 Kapcsolóvédo 2106   1
095 911133-5 Trapézfeju csavar M4x18 911133   2
096 687001-1 Kábel-feszültségmentesíto 6870   1
097 682502-4 Kábelvédo 8-85*   1
098 666216-3 POWER SUPPLY CORD 1.5-2-2.5   1
099 331328-8 Tömítés 2106/2106W   1
100 151305-2 HANDLE COMPLETE   1
101 225514-0 Tartalék lánc 55-33, állványho   1
102 311826-8 CHAIN HOOK   1
103 259012-2 Sasszeg 10 UM3000/3010   3
104 256926-6 ROD 10-105   1
105 311827-6 BASE   1
106 150145-5 ARM COMPLETE   1
107 251966-9 Hex. Socket Head Bolt  M10x12   2
108 265396-8 HEX. BOLT M10X76   1
109 941252-3 Lapos Alátét 10 941252-3   1
110 231297-2 Nyomórugó 9 LS1030/5500S   1
111 322199-4 STOPPER PIN   1
112 311909-4 BRACKET   1
113 252130-5 Hatlapú záróanya M10x17 252130   1
114 921451-3 Hatlapfeju csavar M8x30 921451   2



SPARE PARTS LIST
PAGE 3

MODEL NO. 2106

ITEM PART NO. DESCRIPTION QTY NOTE
115 941202-8 Lapos Alátét 8 941202-8   2
400 792559-8 BAND SAW BLADE 18 C.STEEL 3pcs   1
401 762001-3 TRIANGULAR RULE   1
402 783209-6 HEX. WRENCH 4   1
403 191897-9 CUTTING WAX   1
405 783203-8 HEX. WRENCH  5   1



SERVICE DRAWING
PAGE 1

MODEL NO. 2106



SERVICE DRAWING
PAGE 2

MODEL NO. 2106


